Simplicity Parts Manual

CFC SERIES

COMMERCIAL FrONT CUT RIDERS & MOWER DECKS

WHEEL STEER RIDERS MowER DECKS
Mfg. No. Description Mfg. No. Description
1691842 CFC, 16HP, Wheel Steer 1691847 46" Mower Dech
1651844 CFC, 13HP, Wheel Steer 1691848 34" Mower Deck
1691846 CFC, 20HP, Wheel Steer 1621849 40" Mower Deck
1691830 66" Mower Decl
LEVER STEER RIDERS
Msg. No. Description ATTACHMENTS & ACCESSORIES
1691841  (FC, 16HP, Lever Steer Mfg. Ne. Description
1691843 (FC, 18HP, Lever Steer 1621852 Dual Tail Wheels
1691845 CFC, 20HP. Lever Steer 1691853 30 Gallon Catcher

1691854 a0 Gallon Catcher
1691864 Double Chain Rednetion

TP 4O0G6-1kLA-00-FL-E






Table of Contents

FRAME GROUP (Upper) .. .ov i e it i ee e manas AP e rararaieae 2
Frame, Seat, (3as Tank, Battery Box

FRAME GROUP L oWar) .. ot i e i i ettt e sttt e e ceee e tnaearaennaannn 4
Fenders, Sides

STEERING WHEEL GROUP (Wheel-Stear Motels) . .. ... oo it ot et et r e et B
Steering Shaft, Sieering Wheel

CONTROL PEDAL GROUP (Wheel-Steer Models) ... ... ... i ittt oo 8
Footrest, Clutch Pedal, Speed Control Links

CONTROL LEVER GROUP (Lever-Steer Models) . ... . vttt ot et ot e e et 10
Handle, Handrail, Footrest

STEERING LINKAGE GROUP {Lever-Steer Models) . .. .. .o oottt ittt e e e e et aennans 12

- Control Link, Control Assy., Joint Assy.

ENGINE GROUP (16 HP) .. .. e i e e e e e ettt e et e 14
Engine, Exhaust System, Fuel Line, Gontrals

ENGINE GROUP (18 & 20 HP) ... ... it e et etn et e e e iaea, 18
Engine, Muffler Eibow, Fual Line, Gantrols

HYDRO BRIVE GROUP i e e et et e e et 22
Transmissions, Idler Pulleys, Drive Chains

WHEEL AND TIRE GROUF L. . i ittt e i e e e ee e bt e e e e et aea e 26

Drive Wheels, Hubs, Sprockets

CONTROLS GROUP (Parking Brake Assembly) . ...t ut et ot e s o et e e e e ce b e e 28
FTO Handiz, Jackshaft, Brake Bands

CONTROLS GROUP (PTO Assembly) . . oo i et e e e e e e e e e a0
Brake Rod, Rod Guide, Brake Band

ELECTRICAL GROUP (Lever-Steer Models) .. ...t it et ottt e e ce e e e e ee e, 32

Battery, lgnition Switch, Solenaid, Wiring

ELECTRICAL GROUP (Wheel-SteerModels) ...... ... ... .ot it ra e 34
Battery, Ignition Switch, Sclencid, Wiring, Headlight

MOWER HOUSING AND COVER GROUP . ... it itttte et e e et et e e, 38
Housing, Deflector, Guard

MOWER SUPPORT GROUIP ... it e e 40
Frame, Whesl, Cover

MOWER DRIVE GROUP {46 ) . .. L. i i i it e e e e e e e 42
Belts, Pulleys, ldler Armsg

MOWER DRIVE GROUIP (58 . .. L o i o o ettt e e e e e e e e 44
Belts, Pulleys, Idler Arm, Draw Bracket

MOWER DRIVE GROUP (60" and B6™) . ..ottt i o it e e e e e et e e e e i 46
Belts, Pulleys, Idler Arm, Draw Bracket

HEIGHT ADJUSTMENT AND ROLLER GROUP . ... .. it e e e e e e e 48
Adjusting Rod, Lift Shaff, Handle

ARBOR GROUI P . .. i i ittt e e e e e e 50
Blades, Arbor Housing, Arbors

DB AL GROUP . . e ittt e e e e 52

Decals, [D Plates



Table of Contents (continued)

HYDROSTATIC PUMP SERVICE PART S .« . ... .. it i it eetn ettt tmsaam e am e 84
ATTACHMENTS AND ACCESSORIES
1691852 DUAL TAIL WHEELS e 5R
1691853 B0 GALLGN CATCHER ........ . . i it e it it sannniannans 88
1631854 60 GALLON CATCHER
Blower Housing Group © o e e G0
Frame & Bin oD ... e 62

1621864 DOUBLE CHAINREDUCTION ... ... i, &4



Simplicity

This page is intantionally blank,



Frame Group (Upper)

Simplicily

NOTE: Uss slandard bardwarg

torqua spac, Ghart unkess
obhenvise notad,




All Models

Simplicity

Frame Group (Upper)
Red. Fart
Ha. Ho. Gy, Desgriplicn
1 17085117 1 SEAT
2 1712182 1 [BOLATOR
3 1712041 1 SEAT PAM ASSY.
4 1060392 g ECREW, Pan Head #10=24 x 1/2
L 917356 16 LOCKWASHER, Spring 516
B 1917372 20 MNLUT, Hex 5f16—18
7 1711546 1 FRONT ASSY,
] 1917365 5 LOCKWASHER, Spring #14
g 1827429 14 SCREW, Taplite 1/4-20 x 58
10 1921719 2 CAPSCREW, Hex 5M6-16 x 2=1/2
11 1712754 1 BAR, Spring
12 1712383 4 SPRING, Saat
13 SiBABS 1 WINGHUT 51618
14 171267 1 COVERA, Bafiary
15 1922121 3 SCEEW, Round Head #10-32 x 38
16 17121338 1 STRAP, Battery
17 1712492 1 BATTERY BOX ASSY,
18 1915850 2 MUT, Hex /B—16
18 1820827 3 LOGEMLIT, Hex #1032
20 1710416 1 CAF, Fuel Tank
21 1718765 1 FUEL TANK ASSY,
22 1916965 2 LOCKWASHER, Spring 38
23 156176 1 VALYE, Shutatl
24 1704873 1 CLAMP
25 1712505 1 SUPPORT, Seat
26 1705502 1 ROD. Support
27 17058503 1 BRACKET, Latch
23 1712531 1 FRAME ASSY., (1691841, 1601843, 1691845)
1705734 T FRAME ASSY., (1691842, 1651544, 1691845)
o 1923362 2 NUT, Hex, Centerdock SHE=18
a0 1921333 10 CAPSCREW, Hex 571618 x 1
H 18105631 & WASHER, Flain
az 177447 1 HOLE PLUG, (1631841, 1691343, 1691845 enly]
a3 1216621 L MUT, Hex #10-24
34 1821210 2 CAPSCREW, Hex 35816 5 1
35 1524874 B WASHER, Flain
36 1921332 5] CAPSCREW, Hex 5618 x 344
37 1919326 1 WASHER., Flain
35 1705814 1 GASKET



Frame Group (Lower)

[717

rmpli

NOTE: Use standard hardware
torque spec. chart unless

ottverwise notad,



Al Madels

Frame Group (Lower)

Simplicily

RAel Part
Ho. Mo. Qly. Descriptlon
1 1711543 1 FEMDER ASSY., Lek Hand
2 1711544 1 SIDE, Lefl Harw
3- 1960413 2 CAPSCREW, Hex 7H6=id x 4
1860472 2 CAPSCGREW, Hex 7614 x 4142
1960411 2 CAPSCREW, Hox 71 G=14x 5
1960410 2 GAPSCREW, Hex 71614 x 5172
4 1705128 5 PLATE, Weigiht
5 1705129 2 TUBE, Spacer
B 1710286 2 BUSHING, Flanged
¥ 1712798 3 BUMFER, Aubber
| 912306 1 FITTING, Greazse
g 1877356 2 LOCKWASHER, Spring 5M16
10 1918213 2 MU, Hex 716-14
Eh | 1711345 1 SI0E, Right Hand
12 1HAT42Y 14 SCREW, Taptite 1/4-20 x 578
13 1711537 ] FEMDER ASSY., Righl Hand
14 1918326 7 WASHER, Fiain
15 1829332 g CAPSCREW, Hex 511618 x 34
"CAPSCREW
ENGINE HF LEVERA/WHEEL TAIL WHEEL LENGTH # OF WEIGHTS REQUIRED
BES 16 HP Lever Single 442" 3
B&35 16 HP _ Laver Dneal o 1
B&S 16 HF Wheel Single & 4
BES 16 HF Yheel Dual 4* 2
Kohler 18 HP Lewver - Single 4-1/2" K]
Kohler 18 HP Laver Duat _ 4]
Kohter 18 HP Whael Single 5 5
Kohler 18 HF Wheal Bl A—irF 3
Kohler 20 HF LEVEr Single O T 3
Konler 20 HP Lewver DGual —_ q
Kohler 20 HP Wheg Single 518" 5
Kohlar 20 HP Wheel Dual -1z K|

T Malch capscraw fength from ¢hart to length of capscrews listed under Rel. Na. 3 (abave) 10 de-
lerming correct Part Mo. to order.



5impﬁcify Steering Wheel Group (Wheel — Steer Modals)
P —

%

. - ‘]
B I | k
) | &7
e, 12
3\ ""‘:._\ ! /IU O/
1§ T ] i3
"""'---.__‘?_Eg ,___-Eﬂ ‘-\:ﬁ"‘: )éﬁ<\”
: i o a3
28 - L2 14 \ﬂ
F‘-H : : - ] 34
KL i ,%f%-@__“ﬁ i g
B 215 LA "
T 1h 16
N B S N P
% N B S
£ Fat SE oo
25/ B S "‘Q\”
- . we” e
Q@/ R & 12
' 2 F Sy
1" _,eﬁ“wls
NOTE: Use standard hardware B 5
rgus zpec. chat unkess
cthanvize notod.



Mfg. Neos. 1681842, 1691844, 1681846

[ ] - -
Steering Wheal Group (Wheel — Steer Models) Simplicity

Raf. Par

Mo No. {Hy. Dascription
1 1921974 1 CAPSCREW, Hex 3/8-16 x 1-1/2
z 1712342 1 WHEEL, Steeting
3 1705396 1 INSERT, Steering Whesl
4 1920787 4 CAPSCREW, Hex 5A6-18 x 1/2
5 1917356 B LOCKWASHER, Spring 516
6 1930851 1 LOCKMUT, Hex 3/8—16
7 1860114 L WASHER, Plain
8 1712345 4 BEARING. Flanged
4 1712326 1 STEERING COLLIMN ASEY,

10 1560304 3 COTTER PIN

1 1924340 by WASHER, Plain

12 1716003 1 KHNOB

13 1712338 1 SPRING

14 1712327 1 ROD, Lateh

15 1935048 4 LOCKNUT, Hax, Flanged 5/16-18

16 1819356 13 WASHER, Plain

17 1705486 2 SPACER

18 1421332 2 CAPSCAEW, Hex 51618 x 34

18 1917572 5 KUT, Hex 51618

20 1712349 1 CLUTCH ARM ASSY.

21 1710650 3 WASHER, Plain

22 1712352 1 LINK ASSY., Clulch, Front

25 1923362 3 LOGKMUT, Hex 5/16-18

24 1712382 2 ROD END

25 1520263 2 MUT, Hex 51624

6 1712374 2 LIK ASSY., Sleenng

27 1710437 2 SPAGCER

28 1710316 1 SPRING

25 1712330 1 SHAFT ASSY.

ao 1521977 1 CAPSCREW, Hex 5M16-15 x 1-14

a3t 1821333 2 CAPSCREW, Hex 51618 x 1

32 950396 3 ROLL PN

23 1712378 1 PAD, Mon—Skid

34 1712343 i CLUTCH PEDAL ASSY.



Simplicily

Controf Pedal Group (Whee! — Steer Models)

NOTE: Use standard hardware
torque spes. chart onless
gtherwise nated.



Mfg. Nos. 1691842, 1691844, 1691846

- - -
Control Pedal Group {Wheel — Sleer Models) ' _ sfmplfndy
Red. Part
Mo. Mo Oty. Descripian
1 16658502 z GOLLAR, Se1
2 1928004 2 SET SCREW, Sq. Hd. 1/4-20 x /B
3 1918621 4 NUT, Hex #1024
4 1817365 4 LOCKWASHER, #10
5 1710302 2 CLAMP, Light
G 1712324 1 COVER, Fron)
¥ 19274249 [ SCREW, Taptita 1/4-20 x 58
8 1821322 & CAPSCHREW, Hex 511616 x 254
a 1712345 2 BEARIMG, Flanged
10 1917356 12 LOCKWASHER, Spring 516
11 1817372 12 MUT, Hex BME—8
12 1712365 1 ARM ASSY.
13 SE0396 1 ROLL Pl
14 1712368 1 SPACER
15 1710437 2 SFACER
16 1918326 K WASHER, Plain
17 1710650 1 WASHER, Plain
18 1712392 1 SPRIMG. Tarsien
15 1712352 i SPEED CONTROL SHAFT ASSY,
20 1712380 i FAD, Non-Skid
1 1712376 | PEDAL ASEY.
22 1960009 1 WAZHER, Plain
23 1935048 2 LOCKMUT, Hex, Flanged SH6-18
24 1950027 id WAZSHER, Plain
25 1960384 8 COTTER PIM
25 1712383 2 BAR
>7 1821333 14 CAPSCREVY, Hex SHE-18x 1§
28 1712384 2 CONTROL ARM ASSY.
20 950297 2 KEY, H—Pro 1/8 x 1/2
3o 1924540 2 WASHER, Plzin
H 9165580 B MUT, Hex 3/3—16
az TF12154 2 STOP ASSY., Foarward Travel
33 1850318 2 CAPSCREW, Hax 34818 x 21,2
a4 1712360 2 LINK, Adjusting
35 1921577 3 CAPSCREW, Hex 5r16—18 x —1/4
6 1Fi23vo 1 SPEED COMYAOL LINK ASSY., Right Hand
a7 1712373 1 SPEED CONTROL LiNK ASSY., Left Hand
a8 19168865 2 LOCKWASHER, 3/
ag 1712381 2 FAD. Non-Skig
40 1712307 1 FOOTREST AGSY.
41 1922127 2 CAPSCHEW, Hex 571618 x 1-3r4
42 1712325 1 COVER, Rear
43 1712358 i LINK ASSY .. Clutch, Rear
44 1712397 i LINK ABSY ., Adjusfing
a5 1703865 1 HLIPRING 1527
45 1712354 1 SHAFT ASSY.
a7 1860323 4 SCREW, Pan Head #1024 x 1
48 1921210 2 CAPECREW, Hes 3/8—16 x 1



Controf Lever Group (Lever — Steer Models)

rzify

Simpli

MOTE: Lise standard hardware

torque spec, chart unless
clfierwise noted,

10



Mfg. Nos. 1691841, 1691843, 1691845

[ ] - f .
Control Lever Group (Lever — Steer Modals) SIIHF’!EI’H
Ref. FPart
HNo. Na. Ciy. Description
1 1712533 1 ARM KIT, Seat
2 1705714 1 FOOTREST ASSY.
3 1705320 2 FPAD, Mon—Skid
4 1921333 G CAPRPSCHEW, Hex 9616 x 1
5 1917356 12 LOCKWASHER, Spring 516
6 1917372 10 MUT, Hex 571618
7 18212140 2 CAPECHEW, Hex 3/B—16x 1
8 1016965 4 LOCKWASHER, Spring 38
9 1710437 2 BLISHING
10 1819326 ] WASHER, Plain
11 1712514 2 BAACKET, Foolrest
12 1712511 1 PLATE, Neulrat, Lett Hand
13 1711551 1 HANDRAIL ASSY,
14 1711565 i GHIF
15 1710434 2 GRIP, Hangdle
16 1710431 2 HANBLE ASSY.
i7 1821332 4 CAFSCREW, Hex 5116-18 x 374
18 1712510 1 FLATE, Meutral, Righl Hand

kR



SEmplinﬂy Steering Linkage Group (Lever — Steer Modefs)

NOTE: Use standard hardware
torcus spas. chart tinlass
oltharwise noted

12



Mg, Nos. 1691841, 16818435, 1601845

[ ) - f J
Siteering Linkage Group {Lever — Steer Modeis) Etmpbcdy
Ret. Fart
MHo. Mo, Oty. Description
1 1960027 [ WASHER, Plain
2 19218°A1 4 CAPSCREW, Hex SHE—18 x 1=1/4
3 1710005 k] BEARING, Flangad
4 1921978 4 CAPSCREW, Hex SM6-18x 2
B 1923362 4 LOCKNLUT, Unilorgue 51618
L] 1710455 2 SPRING. Friclion
T 1710463 a2 BAR, Friction
B 17104584 2 PAD, Friction
9 1316850 a KUT, Hex 3'5—16
10 1711572 2 LINK ASSY., Contral
11 1960354 4 COTTER PIM
12 171337 2 SPACER
13 1711586 1 BRACKET ASSY,, Speesd Adjusl, Right Hand
14 1918451 4 COTTER FIM
15 1711587 1 BRACHET ASSY., Speed Adiusl, Left Hand
16 1712507 1 COMTROL ASSY ., Left Hand
17 1711576 1 JOMT ASSY,, Left Hand
18 1712506 1 CONTAROL ASSY... Righl Hand
19 1712183 2 SPRING, Lower
0 980387 2 KEY, Wondmff 1/8 x 152
21 1713428 a ARM ASEY,, Controf
22 19603218 2 CARPSCREW, Hox BME—18 x 2—1/2
23 1710440 2 SPRING, Handle
24 1711674 1 JOINT ASSY., Righl Hand
25 171156 a SPRING, Uppar
26 1712204 2 TURMBLICKLE
27 19166822 2 MUT, Hex /420
28 1712184 a2 STOP ASSY., Forward Travel
29 1918326 a2 WASHER, Fiain
a0 1917356 10 LOCKWASHER, Spring &/1 6
21 1817372 kL) MNUT, Hex 5/16—18
a2 1921333 10 CAPSCREW, Hex SME—i8 21
3z 1916945 2 LOCKWASHER, Spring 3/3

13



mmpﬁcffy | Engine Group (16 HP)

Apply throad lack
12 oif drain and nipple (53).
Lok in place with conduit

Apply soalant / -’
. 1o nipple {53) and hax 'I\\.ﬂ

NOTE: Use standard hardware 19 B 5.7 15

torgue spoc. chart unless E/ /L:/I B
otharwize noted. 13

14



Mfg. Nos. 1691841, 1621842

- . f ]
Engine Group (16 HP) Simplicily
Redf. Par
No. No. Oy, Description
1 1960112 2 CLAMP, Hose
2 Q32747 1 TIE WRAE
3 1676861 T HOSE, Fusl (G0t to 24 fength)
4 1705271 1 TLBIMG, Flaxie
5 1705086 i CHORE CABLE
B 1705082 1 THROTTLE CABLE
7 1060352 2 SCREW, Pan Head #10=24 » 172
B 1917365 2 LOCKWASHER, Spring #10
k] 1816621 2 MNUT, Hax #10-24
10 * 1 EWGIME, 16 HF Briggs & Stratton
11 1922127 g CAPSCREW, Hex 5/16—13 x 1-3/4
12 1921878 3 CAPSCREW, Hox AME=18x 2
13 1919326 19 YWASHER, Flain
14 1712770 1 MOLINTING PLATE ASSY,
15 1667133 3 SPACER
16 1917356 11 LOCEWASHER, Spring 316
i7 933885 3 FUSH WUT
i3 i17372 a HUT, Hex 511618
19 19215352 3 CAPSCREW, Hew BMB—18 » 34
240 1921210 4 CAPSCREW, Hex 3616 x 1
21 1710554 2 SPACER
22 17127394 1 IDLER FIVOT ASEY.
23 1712793 1 LINE, Gluteh
24 1916350 4 NUT, Hex 3/8-16
25 1016965 4 LOGKWASHER, Spring 38
26 1924940 1 WASHER, Plain
27 1710545 1 RETAIMER, Belt
28 1710545 1 Y — PULLEY, lder, PTO
28 18921974 1 CAPSCREW, Hew 38016 x 11,2
30 14960394 2 COTTER PIN
21 1960027 2 WASHER, Plain

Ref. Hos. 32 thru 54 are shown on pages 16 & 17.

* Seo an authovlzed Briggs & Siraton dealer tor engine service and parts.
Engine paris are not available through Simpligity.

15



Engine Group (16 HF)

Simplicity

=

‘\ F ‘l..-JJI-JJIr
L7 =] .._....... .m.ﬁfr:.nrrrrrr

e .....__.l/ﬁwwf e

. N _ﬁﬂ_w? N m:rmm/rammﬂ@
3 L7 Rl (O
W — __A. rﬁh@ﬁ »w‘-_%.___ .ﬂ_@/._a...
5 w3 :..__ml iy = .n..wr.n..v_. nﬁ__.rﬂrx.ﬁ.__l._.
= .M ﬂm- | N e Iu......uﬁ._._.__,___. i .le.ﬂlmm

) _.ﬂ._-_i_. :WV.\ Jl...t. f@ .__1
T S s

__._ ﬁ% /WIW .._,ﬂ-....l.._“__.__

Mf@mﬁ% @

to oll drain and nippla {53).
Lock i plase with conduit

|
E:
o
£
Y
3

N
Ly
u.._wmn

MOTE: Uza standard hardfwara

tomue spenc. chart untess
atharwise noted.

16



Mig. Nos. 1691841, 1691842

Engine Group (16 HP)

Simplicity

Ref. Part
Ho. Mo. any Description

3z 1710045 2 BEARING, Flanged

33 1921971 2 CAFSCREW, Hex 3/6—16 x 1-3/4
34 1712796 1 IDLER ARM AZSY.

35 1710547 1 SPRING

35 1922128 1 CAPSCHEW, Hex 3824 x 1-1/2
37 1960004 1 WASHER, Plain

38 1705102 1 W —BELT, Traction

2% 1705145 1 W =PULLEY, Traction

40 1703144 1 W — PULLEY, FTO

a1 1705167 1 W~ BELT, FT

42 17116149 1 EPACER. Enging

43 17128y 4 WASHER, Plain

a4 SE0281 1 KEY, Squara 144 » 1-14

45 1705302 1 SUPPORT, Mutier

a5 35205 1 FAl ~MLFT 5/16-18

47 1703571 1 MUFFLER ASSY.

43 1831342 1 CARRIAGE BOLT 51618 x 2—3/4
48 1676162 1 CLAMP, Mufler

a0 17058373 1 MANIFOLD ASSY., Exhausi

81 171270 1 WIRE BRACGEET ASSY.

a2 16857345 1 CAP, Hex 37818 WPT

LK 901480 1 MIEPLE, Pipe 3818 21

g4 1E32E49 1 MUT, Gonguit 2/8=-18

Ret. Hos. 1 thru 31 are shown on pages 14 & 15.

17



Simplicity Engine Group {18 & 20 HP)

% ﬂ

NOTE: Usa slandard hardwarg
torqua epec. chart unkess Gﬂ\ﬁi 2
olferyise nokad.

13



Mfg. Nos. 1691843, 1691844, 16591845, 1691846

- - -
Engine Group (18 & 20 HP) Simplicily
Raf. Fart
Ho. No. Qty. Description
1 189601172 4 CLAMP, Hoza
2 1676BE1 1 HOSE, Fuel, 127 (Cul to length)
a 173206 1 FILTEH, Fuel
4 1705271 1 TUBING, Flexible
5 1705113 1 HOSE, Fuel, B"
3] 1705087 1 CHOKE CABLE
Fil 1711614 1 THROTTLE CABLE
| 1950392 2 SCREW, Pan Head #10-24 ¢ 1/2
g 1917363 3 LOCKWASHER, Spring #10
iQ 1916621 2 NUT, Hex #1034
11 Q32747 1 TIE WRAF
12 " 1 ENGINE, 18 HP Kaohler (1651843, 1631844)
* 1 EMNGINE, 20 HF Kohler (1691845, 1631845)
13 182127 3 CAPSCREW, Hex SA16—18 x 134
14 1712114 5 BAR ASSY., Spacer
is 1821221 4 CAPSCREW, Hex 57116—18 x 1-1/2
16 1917356 i LOCKWASHER, Spring 5116
17 1817372 8 MNUT, Hex 51 &~-18
18 1667133 2 SPACER
1% 1705132 1 IDLER PIVOT ASSY,
2 1705321 1 LIMK, Cluleh
24 1916550 a3 MLUT, Hax 3816
22 1816965 3 LOCKWASHER, Spring 38
23 1924540 1 WASHER, Plain
24 1110545 1 RETAINEA, Eakt
25 1710545 1 W — PLLLEY, Idler, PTO
25 1921974 1 CAPSCREW, Hex 25816 % 1-1/2
27 19603284 2 COTTER Pine
28 1960027 2 WASHER, Plain
29 1710005 2 BEARING, Flangad

Red. Has. 30 1hru 51 are shown an pages 20 & 21.

* See an authgrized Kahler dealer tor engine parts and service.
Engine parls are not available through Simplicity.

19



SJmpll'Elfy Enging Group (18 & 20 HP)

i
<

a0

.-Ih\
HOTE: Use standard handwears @\
inrque spes, chert unless
othamwise nomEd,

26 Ng5 24

20



Mig. Nos. 1681843, 1691844, 1691845, 1691846

Engine Group (18 & 20 HF} SFmplfl:ﬂy
m

Ref. . Part

Ma, Ha. City. Deseription

an 1821471 4 CAPSCREW, Hex 3f-16 x 1-3/4
3 1705130 1 IDLER ARM ASSY.

32 1714547 1 SPRING

33 1821210 1 CAPSCREW, Hex 3'6—16 x 1

34 1920475 i CAPSCHEW, Hex 3/8—-16 % 1-1/4
35 172024 i SPRING ANCHOR ASSY.

G 1822380 i CAPICREW, Hex 71620 x 1=t/
ar 191316y 1 LOCKWASHER, Spring 75

a5 1705108 1 V = BELT, Trattion

ag SE04H i KEY. Farallal

40 1703136 1 ¥ — PULLEY, Traction

41 1705135 1 ¥ =~ PULLEY, PT{}

42 1705106 1 V- BELT, FTD

43 1712030 1 SPAGER, Engine

44 157652 1 KEY, Square

45 1933263 1 WASHER, Plain

46 1TREET2 1 U-BOLT

a7 1919326 3 ViASHER, Plain

48 1rmz2ars 1 ERACKET, Muiflee

43 1921965 1 CAPSCREW, Hox /816 « 314
an 1712755 1 ELEOW ASSY., Mubiter

51 1712286 1 CLAMFP ASSY. Exhaus!

Ref. Nos. 1 thru 29 are shown an pages 18 & 15.

21



Simplicily

Hydro Drive Group

Ref. Mo_ 9, left hand pump (as
1 viewed from operatar's position)
it Eaton Model TO0-001 (GOw
Aatalion), See page 54 for
sarvice parts,

Ref. Mo, 28, right hand pUmp (a5
viewerd! from operators position) |5
Eaton Madel FH0-000 (CwW

Rotation). See page 54 for service
pars. -

TQH \ Usa as raquired to squans

49 axla assembly with tractor frame.,
NOTE: Usa standard hardwars

torque spac. chart unlase
olfworaisa notad.

22



All Models

Hydro Drive Group

Simplicily

m

Raf. Fart
Ho. N Oty. Description
1 1710454 2 TOW CONTROL ASSY.
2 1917356 2 LOCKWASHER, Spring 516
3 1917372 Z NLUT, Hex S5F16-18
1 aaFFAi 2 RING, Retaining, External
L) 960357 4 KEY, H—Pro 178 x 12
] 1712524 2 SPROCKET AND DRUM ASSY.
7 1916560 14 MUT, Hex /816
& 1916965 10 LOCHKWASHER, Spring /8
4 1700590 1 HYDROSTATIC TRAMSMISSION, Lekt Hand {Model FOO-001)
10 1923503 2 CAPSCREW, Hox 3:8—16x% 3
N 1923362 & LOCKNUT, Hex S5r16=t8
12 1710567 1 HUB ASSY.
13 1710573 1 FAN ASSY., Left Hand
14 1710437 2 SFACER, Short
15 1710575 2 CISC
16 1919325 18 WASHER, Plain
17 1921333 g CAPSCREW, Hex 511618 1
18 189zz7 2 CAPSCREW. Hax 541618 x 1-3/4
14 1711610 1 SHAFT ASSY.
20 1823341 i CAPSCREW, Hox 1/4-20 x 34
21 1916364 1 LOCKWASHER, Spring 144
22 19213159 1 WASHER, Plain
23 1960110 2 SETSCREW 1/4=-28 v 112
24 1710570 1 Y - PULLEY ASSY.
25 1710574 1 FAM ASSY.. Right Hard
26 1710425 1 HYDROSTATIC TRANSMISSICHN, Right Hand {hadel 700000}
27 17107032 2 SPACER, Long
28 1921974 2 CARSCREW, Hex H8-15 x 1-1.2
24 1705134 1 SPHING, Extension
30 1813744 2 NUT, Jam, Hex 1,213

Retf. Nos. 31 thru 49 are located on pages 24 & 25,

23



Simplicity Hydro Drive Group

Ref. Mo 4, left hand puamp {as
viewed from operator's position)
is Baton Model TO0-001 [CCW
Fotation), See page 54 for

Ref. Mo. 26, righl hand pump {85
viewed from operators posiion) s
Ealon Made| 700000 (O

Rolation). See page 34 for service

. i
zsﬁ \ Use a= required b squans

44 ade assembly with tractor frame.
HOTE: Ues standard hardwar

tomue spec. chart unless
othanyise notad,

24



Alf Models

Hydro Drive Group

Simplicily

I,

Ret, Parl

Mo. Wo. Oty. Deseription

31 1980027 3 WASHER, Flain

532 1710005 2 BUSHIMG, Flanged

a3 1712786 i IDLER ARM ASSY.

a4 1710554 2 SPACER

35 1710538 1 Y — PULLEY, Idler

28 18923701 2 CAPSCREW, Hox 3/8—16x 8

a7 170024 1 ¥ — FULLEY, Idler

3B 1710081 1 RETAINER, Balt

39 18268159 1 CAFPSCHEW, Hex 1/2=13 % 5

a0 1#11535 e CHAIN, Drive

41 1916865 i LOCKWASHER, Spring 1/2

£2 1918267 g WASHER, Plain

43 1712759 1 AXIE PLATE ASSY., Right Hand (1881847,
1691843, 1651845)

1705617 1 AXLE PLATE ASSY., Right Hand (1651842,

1091844, 1651848)

A4 1712760 1 AXLE PLATE ASSY., Left Hand {1691841, 1691843,
1621845)

1705618 1 AXLE PLATE ASSY., Lell Hand (1691842 1681544,

1691 846)

45 1924540 4 WASHER, Plgin

4% 32055 3 CAPICREW, Hox 71500 x 2

47 1825125 B WASHER, Plain

48 14918188 [ LOCKYWASHER, Spning FHE

48 181343%9 2 MUT, Hax ESMA Lock 2815

Ref. Nos_ 1 thiu 30 are located on pages 22 & 23,

25



Emphcﬂy Wheef and Tire Group

26
@)//1 EARLY MODELS

Later madel whes! assembly
with 5-1/4" hub. Spacers Early modets with 3 hubs. Spacers

L 1

lﬂﬂ:'- :‘uﬁ’t;; 3} not used wit 3 {Ref. No. 13} required. Later model

wng wheel assembly (Ref. No. 14) replaces
% early wheal assembly and spacers.

ty. 24 as required for

allgnment of hub assembly

{Ref. Mo, 10} B,
i? .-'__: R

&@( PANR BN
. - \ Soa page 24
‘ k3 17
s i

i

uﬁ_\

LA™ 'ul..j

NOTE: Use standard hardware
torgue spec. chart unless
othorwise roted.



Al Models

Simplicily

Whee! and Tire Group
Ref. Part
Ho. Mo. Oty. Descriplion
1 1918453 Z COTTER PIN
2 1710287 B WASHER, Flain
3 250181 g WASHER, Plain
4 12808 2 FITTING, Greaze
] 1711534 2 BEARING
B 1705756 2 WHEEL AMD TIRE ASSY., 18 x49.50-3
tinedudes Ret, Mos. 20 {Oty. 2}, 23, 24, and 25)
Fil 17r7es 3 MUT, Wheel TH16-20
a 860287 2 MUT, Hex, Slotad 3/d-16
g 918454 2 COTTER FIM
10 AT rich:] 2 HUB ASSY.
il TFriE74 a2 BEARING
id 172764 2~ WASHER, Plain (As required for alignment)
K] 1711273 2 SPACER, Caster [Early maodels anty?
14 1705533 1 WHEEL AND TIRE ASSY., 13 x 5.00=6
{includes Ref. Nos. 18, 19, 20 [Qty. 2} 21. and 27)
i 1711375 1 AXLE ASSY.
is 1711368 1 CASTER ASSY.
i7 1860409 2 WASHER, Plain
18 © 1664080 2 TUBE, {Used with Fef. Mo, 14)
1% 1712228 4 BEARING, Flanged
20 172353 2 YALVE STEM
21 1705760 2 WHEEL ASSY.
an 1713048 2 TIAE, 13 x 5.00—-%
23 164247 2 TUBE, (Used with Fef. Mo. &)
a2t 1705047 2 WHEEL ASSY,
293 1705757 2 TIRE. 18 x 8.50—8
26 1673333 1 CAP, Threaded

* Mote: Simplicity Tire Sealant can be used to repair lires in place of tubes. See inside front covar
of this manual for part number.

27



EIMFhE'!y Controfs Group (Parking Brake Assembly)

L] h . L
2 2 : ﬁ\
; E\ 19
NOTE: Use standard hardware ! IR 15

torque spec. chart unjess :.,—"; 35
otfherwise noted.

28



Alf Models

Controls Group (Parking Brake Assembly)

Simplicily

Ref. Part
Mo Mo. Qly. Description
1 1710434 1 GRIP
2 17115839 i PTO HANDLE ASSY.
3 1321953 2 CAPSCREW, Hex 120 % 1/2
4 1710BE1 2 BEARING, Flanged
5 1916564 4 LOCKWASHER, Spring 144
i 1816622 4 NUT, Hax 1/4-20
7 27103 4 RIMNG, Retining, Extemal &8
8 1923341 2 CAPSCREW, Hex 1/4-20 x 374
g 1711801 1 ARM ASSY.
14 1924874 T WAZHER, Plain
11 905123 1 KEY, Wondmiff 318 5 354
12 1960354 2 COTTER FiM
13 1711603 1 ROD ASSY,
14 1817372 B MUY, Hex 5/16-1E
15 1417355 8 LOCKWASHER, Spring 5416
18 17910437 1 SPACER
17 1924358 1 WASHER. Flain
18 1741607 1 AFM, Brake
19 921877 G CAPSCREWY, Hex 51618 x 1-1/4
20 1710316 1 SPRINGG, Tension
21 1821221 1 CAPSCREW, Hex 51618« 1-1/2
22 905100 1 KEY, Sguare 1/4 x 2-1/4
23 1711141 1 ¥W=PFULLEY, PFTO
24 1711140 1 ¥ —PFULLEY, FTD
25 1333665 1 CAPSCREW, Hex 3/8-16 x 2-1,2
256 1821974 i GCAPSCREW, Hex 3816 x 1-1,2
&7 1710553 3 BAMND, Brake
28 1521332 4 CAPSCREEW, Hex 5M16—18 x 314
23 1930651 1 LGCKNUT, Hax 3/816
30 1710555 i CEUM, Brake
31 1916850 3 MUT, Hax 3/8-1&
32 1424840 2 WAZHER, Flain
33 19169685 1 LOCKWASHER, Spring 345
3 1712251 1 JACKSHAFT ASSY.
a5 1716003 2 BEARING, Collared
3G 918186 1 FITTING, Greasa
37 1535043 3 LOCKMUT, Hex, Flanged SH6=18

28



sfmplinily Controls Group (PTO Assembly)

HOTE: Usa standard hardwans
twraue spec. chart unless
atherwise noted.

20



All Models

Controfs Group (PTO Assembiy}

Simplicity

Ref. Par
Mo, WNo. Gty. Bescription
1 1710434 1 GHIF
2 1705536 2 RO, Brake
3 19149326 4 WASHER, Plain
4 19603924 4 COTTER PIN
5 1705534 2 ROD GUIDE ASSY.
6 17111156 2 CLEVWIS FIN
7 173575 2 SPRING, Compression
8 1917372 4 MUT, Hex 51618
o 19212 2 CAPSCREW, Hex SHE-18 x 1=-112
10 1710553 2 BAND, Brake
11 1918530 2 MUT. Hex 3816
12 1915965 2 LOCKWASHER, Spring 3/8
13 1921865 2 CAPSCHEW, Mex 3816 x 3
14 1712515 1 SHAFT ASSY.

=1



Simplicily Electrical Group (Lever—Steer Models)

32



Mfg. Nos. 1681841, 1691843, 1691845

[ J - I i
Electrical Group {Lever—Steer Modeals} SImPhEdy
Rel. Farl
No. Ho. Cty. Description
1 1612080 1 WIRE ASSY., Battery 1o Soieroid
2 1677286 1 BOOT, inzulatar
3 1821319 3 WASHER, Plain
4 1923341 2 CAPICREW, Hex 1/4-20 x 304
5 1704561 1 VENT CAP, Batiery
5 1685215 1 BATTERY
) 1612103 1 HOSE, Drain, Batiery
B 1816622 4 NUT, Hax 1/4-20
g 1915064 2 LOCKWASHER, Spring 1/4
10 1920425 1 LOCKWASHER, External Toolh 516
11 1917356 z LOCKYASHER, Spring 5/16 (1691843, 1691845)
3 LOCKWASHER, Spring 5115 (1691841)
12 1817372 2 MNUT, Hax 3/16~18
13 1833879 3 CLIP
14 1705146 1 EWITCH ASSY., Safely, Seat
18 1821880 2 LOCEWASHER, Exlemal Tooth 124
16 1860357 2 SCREW, Found Head 1/4=20 x 3/4
17 167245 a CLAMP
18 171462 1 SWITCH, Inteclack, PTO
19 1921950 2 CAPSCREW, Hex 1/4-20 x 58
20 1668515 i WIRE ASSY., Battery la Engine Ground (1691841}
iG5HEE2 1 WIRAE ASSY., Oattery ko Engine Graund
(1621843, 1601545
21 1935031 4 CAPSCREW, Hex #5440 x 24
22 1676123 2 MICROSWITCH, Imterlock
23 1930947 4 EOCKWASHER. Spring #5
24 1931003 4 MUT, Hex #5-aD
25 1705104 1 HARNESS ASSEMBLY, Lever Stear
26 172434 2 CLIF (1681841}
27 1705105 1 WIRE ASSY., Hamess to Enging [(1641841)
28 122023 1 BOOT
28 B2E9§7 1 CLAMP, Wire (1691841}
30 1821871 1 CAPSCREW, Hex 5A16—18 » 34 (1681841}
31 1821333 1 CAFSCHEW, Hex B1518 = 1
a2 1705522 1 WIRE ASEY., Saolenoid to Starter [1621841)
* 1RT2060 1 WIRE ASSY,, Svlenoid to Starter (1691843, 1631545)
33 1920263 2 MUT, Hex S/16~24
34 017356 z LOCKWASHER, Spring 516
35 1665237 1 WIRE, Circuit Breaker 1o Solenoid
36 827420 2 SCREW, Taptite 1/4—20 x 58
37 1665238 1 CIRCUIT BREAKER
36 1635280 1 SOLENDID
38 1679006 1 SWITCH, lgnition (See Ref. Mg, 43}
40 SHAOME 1 LOCKWASHER, Intemal Tooih S5
41 122234 1 MUT, Hax 5/8-32
4z 135203 1 KEYS & RING
43 1674244 1 IGRITION SWITOH ASSY. {Inc). Rel, Mos, 3842)
44 1921478 1 CAPSCREW, Hex SM16=18 x 2

33



SFmplinﬂy Electrical Group (Whesi-Steer Modefs)

HOTE: Usa sandard hardware
torqus spoac. chart unkess
atharwize noted.



Mig. Nos. 1691842, 1691844, 1591846

Efectrical Group (Wheel-Steer Models}

Simplicity

h

REef. Part
No. Ha. Qry. Description
1 1812060 1 WIRE ASSY., Eattery Io Solenoid
2 1677295 ] BOOT, nsulator
2 1821319 3 WASHER, Plain
4 192331 2 CAPSCREW, Hex 144-20 x 314
5 1704581 1 VENT CAP, Battery
6 1685215 1 BATTERY
7 1612143 1 HOSE, Drain, Batlery
a 166R319 1 WIRE ASSY., Battery {o Engine Groundg
(15681842}
1655582 1 WIRE ASSY ., Battery lo Engine Ground
(1691844, 1651846}
8 1816564 2 LOCKWASHER, Spring 1/4
10 1916622 2 NUT, Hex 1420
11 1921978 1 CAPSCREW, Hex 51618 2
12 1920425 1 LOCKWASHER, Extemnal Tooth 5416
12 TRT¥356 2 LOCKWASHER, Spring 516 (1681544,
1691345)
3 LOCKWASHER, Spring 516 (1691842)
14 17372 2 MWUT, Hex 51618
i5 1832875 1 CLIF
16 1705146 1 SWITCH ASSY.. Salety, Seal
i7 1821 B8] 2 LOCEWASHER, External Tooth 144
14 1980357 2 SCRAEWY, Aaungd Head 1/4—20 x 24
1y 157245 2 CLAMPE
20 i7igds2 1 SWITCH, Interlack, PTO
21 0274249 2 SCREW, Taplite 1/4—20 » B8
22 1676952 2 CLAMP, Wira
23 tF0437g 1 SWITCH, Intertock {Pedal Start)
24 1654664 1 REFLECTOR ASSY.
el 1 BULB #1584
prdc 1654662 2 GARSKET
27 16E5033 1 LEME, Clear Flastic
28 170503 i HARMNESZS ASSY., Wheel Steer
29 1665834 1 HEABLIGHT ASSY. (Indl. Ref. Mos. 24-28)
30 172434 1 CLIF (1691844, 1621846)
3 CLIF (1851842}

Ref. Nos. 31 thru 45 are Tocaled an pages 36 & 37

*Ohkain locally.

35



Simplicily Efectrical Group (Wheel-Steer Modsis)

NQTE: Use standard kardware
torque spoc, char unless
clharwise noted.

36



Mig. Nos. 1691842, 1631844, 1691846

Electrical Group (Wheet-Steer Modsis) s'ﬂ’F”E"y
Ref. Pan
No. Mo. GHy. Descripdion
3 172100 1 CONNECTOR BODY
a2 1705105 1 WIRING ASSY., Hamess to Engine
{1691842)
33 122023 BOOT
34 gzl lsi0) g CLAMP, Wira {1621842)

PUFR R -

as 19297 CAPSCREYY, Hex S E=18 x 34 {1691842)

36 1821333 CAPSCHEW, Hex SH5-18x 1

a7 17015822 WIRE ASSY ., Solenaid to Starter
f1651842)

1612080 1 WIRE ASSY .. Solonoid to Starter

(1691844, 1631846

a8 1020263 2 NUT, Hax 51624

39 1917356 2 LOCKWASHER, Spring 516

40 1665237 1 WIRE. Circult Ereaker to Sdangid

4 1665238 1 CIRCUIT EREAKER

42 F685290 1 SOLENGIR

43 1678004 1 SWITCH, lgnifion {See Rel. No_47)

44 13906 1 LOCKWASHER, ntemal Teolh 508

45 123234 1 MUT, Hex S/§-32

45 122203 1 KEYS & RING

47 1674244 1 IGNITION SWITCH ASSY. {Incl. Reaf. Nos,
43495

48 122184 1 EWITCH ASSY,, Headlight

Hef. Mos. 1 thro 30 are localed on pages 34 & 35,

37



simplizfly Mower Housing and Cover Group

NOTE: Use standard hardwars WGIdmt auts

wrque spas, chart unless maounbed under dock
Clrenwise nated

28



Alf Models

Mower Housing and Cover Group

Simplicily

Ref. Fart
No. Mo, Qry Description
1 1821332 7 CAPSZCREW, Hex SM6-18 x 34
2 1917356 7 LOCKWASHER, Spring 516
3 1818326 7 WAZHER, Plain
4 1705712 1 TUNNEL EXTENSION ASSY,
5 1824856 2 SCREW, Taptite 5ME-18x 12 (1501847}
4 SCREW, Taptite 51618 x 142 (TE21848
lo 16591950
] 1712575 1 GUARD, Lefl Hand
7 1685416 1 HOUSING ASEY. 46" (1691847)
1685417 1 HOUSING ASSY, 547 {1601848)
1685418 1 HOUSING ASSY. B0 {16%1849)
1685415 1 HOUSIMNG ASEY. BE™ [1691350)
E 1712575 1 GUARD, Right Hand
g 1705713 1 DEFLECTGH ABSY.

it



Ermpl:::ly | Mower Support Group

Meunt hooks in rear 5
holes on 46 and 54"
decks, and In fromt 12
fales on S0™ and 56"

dechs,

10
NOTE: Use standard handware

torqua spoc. chart unkass
atherwize noted.

40



Alf Models

Simplicily

Mower Support Group
Ref_ Fan
Ha. Mo Chy. De=cription
1 1712471 1 COWER, 467 and 547 (1691847, 16216848}
172386 1 COVER, 60° and 66" {1691340, 1691850}
2 172472 1 PAL, Mor—Skid
3 1924856 4 SCREW, Taptile, B1E-18 = 1/2
4 1712895 1 MOWER FRAME ASSY. 46" (1691847
1712529 1 MOWER FRAME ASSY, 547 {1691 848)
1712530 1 MOWER FRAME ASSY. G07 (16971548
17112578 1 MOWER FRAME ASSY. 687 (1691850}
5 181e452 4 COTTER PIM
& 1711889 2 AXLE ASSY,
7 SE0181 L WASHER, Plain
& 1960114 g WASHER, Plain
2] 17118985 2 CAITER ASSY,
i0 1711698 2 CHAIM, Lift
11 1711688 2 HOOK ASSY.
12 156316 4 BEARING, Spindle
13 931133 2 FITTING, Grease {Fresa Fit)
i4 1416851 4 MUT. Hax 1/2-13
15 1960064 2 CLEVIS PiN
16 1960096 a COTTER HAIRPIN
17 1916566 2 LOCKWASHER, Spring 142
18 1711841 2 TIRE ASSY. 4,10/3.50 x 4

41



Mower Drive Group (4687)

ety

Simpl

Botiom of Rel. No. 10
t be Aush with bottom

of weld nut on bottom

of darck

Usa washers as required b
ramove play betwesn idlat

arm assy. {Hef. Ne. 14} and

N TR

NOTE: Use standars hardware
torque spee chart unless
gtherwize noied,

42



Mia. No. 1681847

Mower Drive Group (46”)

Simplicify

“

Raf. Fart
No. Mo, Qly. Description
1 1712482 1 ¥ — BELT, Mawer
2 1712481 1 V- BELT, Mower
3 1916850 19 MUT, Hex 3816
4 1918865 4 LD KWASHER, Epring 25
&5 1818455 i) COTTER FIN
& 1960208 3 WASHER, Plain
7 1710005 4 BEARING, Nylen, Flanged
8 1711662 1 MOWER IDLER ARM ASSY.
g 1710024 2 V=PLILLEY, [dler
10 1821969 & CAFSCHEW, Hex 3/816 x -1/
1 1711775 1 YV —PLULLEY, Drive
12 1711167 2 ¥ — FULLEY, Drive
13 1710025 z SPRING, Extension
14 171 1EE& 1 IDLERA ARM ASSY,
15 1710539 2 V- PULLEY
16 1924840 3 YWASHER, Plain
17 1430645 1 HNUT, Lock, Hax, Flanged 3/8—16
1B 1921674 2 CAPSCREW, Hex, 3616 x 1-3/4

43



ﬁmplfﬂfly Mower Drive Group (547)

Use as required o

align pulley {Ref. No_ 8)
Use as required to remove g with V—pulley (Ref,
play betweron idler ann
(Rol. Mo, 18) and idler

pulley (Ref. Mo, 19

N

ey \'.

! ] 1
P = —'a ]
© r-\- - A
a 2 A ’
1 I T
1 W T TTEFT
,‘F Falgt E R
. ot L
' ' rloy F ,
[] 1 {J - ‘-f "
Ed
lI-l"'ll"""l'll_,.’ 4 ’
P # -
* s
“ - .
= - #
- Fa
-u-"'r- !
- ~, r
- L L
U
A
R L R
- -

HOTE: Use standard hardwers
rque spec. chart unkess
pthernise notad.



Mig. No. 1651848

Mower Drive Group (54")

Bimplicity

m

Ref. Part
Na. Ha. Qly. Description

1 171777 2 W — BELT, Mower

2 1919434 1 LOCKMNUT, Fiber 3/8—16

3 1916950 B NLIT, Hax 3816

4 THEIRS 5 LOCKWASHER, Spring 33

] 1924940 7 WASHER, Flain

& 1711774 1 DRAW BRACKET ASSY.

7 1860315 1 CARRIAGE BOLT S/B—165x 2

B8 171775 i W= PULLEY, |dler

8 1711141 3 Y — PULLEY, Drve
10 1710024 2 ¥ — PLILLEY, Idlar
i1 1821871 » CAPSCREW, Hex 3818 ¥ 1-3/4
12 1710025 1 SPRING, Extansion
k| 1710529 1 ¥~ PLULLEY, Idler
T4 1921963 2 CAPSCHEW, Hex 816 x 1-1/2
15 1960206 2 WASHER, Plain {Use ag required)
16 1830645 1 MUT, Lack, Hex, Flanged 3/B~16
17 1710005 2 BEARING, Nylan, Flangead
18 1711357 1 IDLER ARM ASSY,
15 1710009 i W PULLEY, Drive

45



‘Mower Drive Group (60" & 66")

-
L) -
- [
A
- .
. N
n
.. -
- 5 L3
] v A
- [ L
- L Pt}
L A A
W ' [t

W4
[
’ mﬁ \ 1
- - 1 1
! . 1 L
v i
r [ \ 4
' [} g 1
n¥ il ] 1
.“_... -k [} L
1 ' 4
b 1 \ 1
9 ] L] 1
" 1 L] L
r
L b L
____ Lt 1 N
' ! 1 [
; | iy L] 1
PR L

\ ..__Ltn...l -u..1....|||-_._

{Aaf. Ho. 18) and idler pulay

(Riet. Mo. 16)

Use as required to mmove
play batwesn idar arm

46

Simplicity

1o be fush witly botiom
ofwald nut under deck,

Batiom of capserow

NOTE: Use skandzrd hardwam

torque spoac, chart unless
othenvize noted.



Mig. Nos. 1691849, 1681850

Mower Drive Groug (60" & 667) srmplﬂ:dy
L E————

Red. Part
Ho. Ho. Gy, Deseription
1 1712605 1 Y — BELT. Mower
2 1712037 1 V = BELT, Mower (16891843}
1712596 1 W — BELT. Mower {16915850)
3 1479438 1 LOGCEMNLUT, Fiber 3f8—16
4 1916450 4 MUT, Hex 35815
5 1975965 3 LOGKWASHER, Spring 2@
B 1924940 L] WASHER, Flain
¥ 1711774 1 CRAVW BRACKET ASSY,
il 1960315 1 CARRIAGE BOLT 3816 x 2
4 1711775 2 Y— PULLEY, dler
10 iT11141 4 W= PULLEY, Dhive {1601840)
2 V- PULLEY, Drive {1591850]
11 17105453 1 ¥ =PULLEY, Idler
12 189219M1 1 CAPSCREW, Hex 3816 x 1-2/4
13 1710025 1 SPRING, Extension
14 1711167 2 YV —PULLEY, Drive {1521850)
15 1980206 L] WASHER, Plain {Use as required)
16 1713038 1 Y —PULLEY, Idier
17 1710005 2 BEARING, Nylon, Flanged
1B 171260 H IDLER ARM ASSY,
1% 18921972 1 CAPSCREW, Hex 3/8-—16& x 2-1/2
20 1430645 1 MNUT, Logk, Hex, Flanged 3/8-16

47



Bimplicily

Heighit Adjustment and Rofler Group

4

NOTE: Use stendard hardwarg
lorque spec. chart unless NEOTE: Mount anfi—zealp roller
ctharwiss noled. in top hole of bracket.

48



All Models

Height Adjustment and Roller Group

Simplicity

Hef. Part
Ha. M. Gy, Description
1 1712478 2 ADMUSTING ROD ASSY. (1681847
1712008 2 ADJUSTING ROD ASSY. [1691848
to 1697550)
2 1960027 L WASHER, Plain
3 1960206 g WASHER, Plain
4 1818451 i COTTER PiN
5 1603602 2 CLEVIS PIN12 x 234
6 1712003 2 HANGER ASSY.
7 1712302 1 SHAFT AZSY., LIft [1691847)
1705135 1 BHAFT ABSY._, Lift (1691848)
1712044 1 SHAFT ASSY,, Lift (1651849
17125493 1 SHAFT ASEY., Lift (1691950
8 1712547 | SPACER (1691847}
2 SPACER (16315848, 1651549)
4 SPACER (169185D)
] 1916851 3 MUT, Haex 1/2-13 (1691847}
2 MUT, Hex 1/2-13 (1691848, 1681845
4 HUT, Hex 172-13 (1691850)
10 1H G965 2 LOCKWASHER, Spring 142 (1591847}
2 LOCHKWASHER, Spring 1/2 (1691840,
1691845)
4 LOCKWASHER, Spring 1/2 (1691850)
11 19507114 12 YWASHEH, Plzin (1697347)
B WASHER, Feain (1691848, 1691849}
16 YWASHER, Plain (16913500
12 1712545 3 WHEEL, Gauge. 4" Dia. (1621847}
2 WHEEL, Gauge, 4" Dis. (1691848, 1601849)
4 WHEEL, Gauge, 4" Dia. (1691850}
13 1360285 3 CAPSCREW, Hex 1/2-12 x 3-1/2 (1891847}
2 CAPSCREW, Hex 1/2-13 x 3-1/2 (1631848,
1691840}
4 CAPSCREW, Hex 1/2-13 x 3-1/2 (1851850
14 1860206 2 WASHER, Plain
15 1920415 i CAPSCREW, Hex 3'B—16 x 1-1/4
16 1915985 2 LOCKWAESHER, Spring 38
i7 1916850 2 NLIT, Hex 37816
18 1711718 1 PLATE, Haight Adjusting
19 1918186 3 COTTER HAIRPIN
20 1710025 1 SPRING, Exlension
21 1711773 1 CLEMISFIN1/2x2
22 1712010 1 HANDLE ASSY., Left
23 1921968 2 CAPSCREW, Hex 3/8—16 x 1—1/2
24 1710434 1 GRIP, Handla
25 1316950 4 MUT, Hex 3/8-16
26 1818452 2 COTTER PN
27 50181 4 WASHER, Flain
28 1930651 2 MUT, Fiber Lock 3/8-16
28 1657133 2 SPACER [1691847)
1710554 2 SPACER (1601848 to 1631850
0 1710475 2 TRUNMION
31 1710298 4 CLEVIS PIN 1/2 x 1=1/4

43



Arbor Group

Simplicity

"
b hll
5

Al

s
- g'ﬁ Al
.

required to align arbors.

o
i
off
<

HOTE: Uzse standsard hardwans

e sped. chart unless
ohomwise noted.

50



All Models

Arbor Group

Simplicity

———EEE—————— R .,

Aef. Parl
He. Wa_ Qty. Descriplion
1 GR7005" 2 CAPSCREW, Hex 3/8-24 x 1 (1621847
3 CAPESCEEW, Hax 3/5—24 x 1 (1681548 to
1691850}
2 1M BHES 11 LOCKWASHER, Spring 38 {1691847)
18 LOCKWASHER, Spring &6 1631848,
1651849
17 LOSKWASHER, Spving 3/8 {1681850)
3 1950009 2 WASHER, Plain {1691E47)
3 WASHER. Plain (1881848 to 1621850
4 350281 1 KEY, Square 104 x 174 x 1-3/14
5 1820415 8 GAPSCHEW, Hex 3/5—16 x 1=1/4 {1651847)
12 CAPSCREW, Hex 316 x 1-1/4 (1681845
1o 1681850)
B 1710602 4 BEARING, Ball {1621847)
& BEARING, Ball (1621848 1o 1624850}
7 1711131 2 HOUSING ASTY., Arbor [1691547)
3 HOUSING ASSY ., Arbor (1591848 to 1651850)
B 12803 2 FITTING. Grease [Press Fith {1691£47)
3 FITTIMG, Grease (Press Fil) (1891848 to
1691850)
a 1711133 2 SPACER, Bearing {1E21847)
3 SPACER, Bearing (1601848 to 1681550y
10 1710287 a2 WASHER, Plain {1331 847)
B WASHER, Plain (16918438 t¢ 1891850}
1 19169580 3] MUT, Hex 3/8-16 [1691847)
12 HUT, Hex 186 (16918481 591850)
i2 1711139 2 CUP (1591847
3 CUP (1631848 to 1651850
13 TE169451 2 WUT, Hex /213 (1691847, 1631850}
14 19168966 2 LOCKWASHER. Spring 142 {16915847,
1691850}
5 1712480 1 ARBOR ASSY., Long (1681547, 1691850}
1711657 i ARBOR ASSY._, Long [1651848, 1651840
16 1821176 2 CAPSCREW, Hax 17213 x 1-1/4 {1651847,
1691350
17 1711743 1 BLADE, Mower, (1691847, 1651850
18 1921214 1 CAPSCREW, Hex 3/8-16 x 1 {1631847)
3 CAPSCREW, Hex 8—16 « 1 {1631843,
16816849
2 CAFSCHEW, Hex 3516 x1 {1 Y1850
149 1711142 3 BLADE, Mowar [1631348]
1711653 1 BLADE, Mower {1691847)
3 BLADE, Mower {163 848
2 BLADE, Mowesr {1631 B50)
20 1711137 1 ARBOIR ASEY., Bhort (1651347
iy ARBOA ASSY., Shom (1651848 to 165185M
21 T576LE 1 KEY, Sguars 1/4 x 174 « 1 (1631847
2 KEY, Square 174 x 144 x 1 (1691848 tp
1691850}
22 1924940 4 WaASHER, Plzin (1681847
=] WASHER, Plain (1651348 to 1651856
e

51



Decal Group

i
E
:
i
8
:
2

thesa dacals are applsd 1o
back ol arm rest.

52

licity

mp

5i



Al Models

Limplicily

Decaf Group
Ref. Part
Ho. Ho. Qty. Descriplicn
1 17HeES 1 DECAL, Cautian 2nd Controls
(Wheel=-3teer Modals)
1704957 1 DECAL, Caution and Contrals
{Levar=Steer Models)
2 1704965 1 DECAL, Starting Instruclions
MWhoel-Steer Models)
3 1704473 2 DECAL, Hot {Localed under seat deck)
4 1704805 1 DECAL, Rear Frame {16 HP)
1704506 1 DECAL, Hear Frame {13 HP
1744807 i BECAL, Rear Frame {20 HP)
5 153166 2 DECAL, Simplicity
G 1705538 1 BECAL, Profassionat (Black)
7 1705280 1 DECAL, Professional fOrange)
a 1 10 PLATE [Not serviced)
g 1705746 2 DEGAL, Tow Control [Located on Hydeo
Pump tow latches)
10 1704277 1 DECAL, Danger
1 704276 1 DECAL, Danger
12 TSR 1 DECAL, Width 46" (1601547}
1704502 1 DECAL, Widit: 54" (1631848)
1704503 1 DECAL, Width B0" {1681544)
1704248 1 DECAL, Width B6" (1691850)
13 1 I0 PLATE (Mot serviced)
1704482 1 DECAL, Touch—up Paint (Mol shown)
SAFETY DECALS
Lever—Steer
Wheel—Steer Modets A DANGER 4\ DANGER
Modzs ";Tumluu k|
[ 4 CAUTION ] Z-:_:m AOTATING GATTING BLADE RUTATING CUTTING BLADE
[Toamn AT 0D KOT GPERATE MOWER 0Q NGT PUT HANDS \
. — WHHOUT DEFLECTOR R FEET UNDER ,
0R ENTIRE GRASS MAOWER DZEK WITIEE '
¢ CATCHER IH PLAEE. BLADE 15 ROTATIKE. \

Raf. Mo, 14 Fef Mo 11




5’”"""’-’"‘!’! Eaton Hydro Pump 700-000 (RH - CW) & 700-001 (LH - CCW)

a4

MNOTE: See pages 22 and 22 for identillcalion
of leltf hand pump (Eaton Madel 700-001) and
right hand pump (Eaton Madel 7E0-000). Right
and left sidag are see from aperation’s position.

Wote ditferent par
number for left hand
and righl hand pumps.




Al Models

Eafon Hydro Pump 700-D00 (RH - CW} & 700-001 (LH - COW) sfmﬂlfﬂdy
m
Ref. Part
MNa. Noa. Qty. Descriptlon
1 1700049 1 RESERVOIR COVER, Sub-Assy.
a 1700050 1 RESERVQIR 20DY
"3 1671282 1 SEAL RING, Shuare Cut
4 1671282 1 COVER, Service Kit {Includes Ref. Nos. g, 8,
7.EB 29, 30 & a4)
5 1671581 1 RING, External Retaining
& 1671284 1 WASHER, Control Shaft
) 1 DOWEL. Pivot Pin {Included in Ref. Mo, 4)
g 1671285 1 BUTTON
q 1671286 1 FITTING GLIDE, O-Ring, S.A.
=10 1671287 1 O-RING
11 1671586 1 BRACKET, Fins, Sub-Assy.
12 1671587 2 SPRIMG, valve
“*13 1671288 1 SEAL RING, Square Cut
14 167 128% 1 FUMF ROTOR, Ball, Sub-Aszsy.
13 1 PUMP RACE {Included in Ref. Mo. 509
*16 1 RING, Cam ({Included in Ref. Mo, 50)
7 2 PISTOMN {included in Ref, No. 203
18 2 RING, Back-Up {included in Ref, Na, 20)
*fa a C-RING {Ingluded in Ref. Mo, 20)
20 17086084 1 PINTLE, Sub-Assy, (Used on RH Eatan Pump -
Maodel T00-000) {Incl. Ref Nos. 17, 18, 19, 23, 24, 25, 28]
1671290 1 FPINTLE, Sub-Assy. {Used on LH Eaton Pump -
Model 700-001) (incl. Ref. Nos, 17, 18, 19. 23, 24, 25, 26)
21 16712491 1 MOTOR ROTOR, Ball, Sub-Assy.
(Includes Gty. 5 of Rei. Na. 2}
a2 1671362 2 SPRING, Fiston
23 2 RING, Retaining {Included in Hef, No. 207
T2d 2 BALL, Grade 200 (5/16 Dia.}
(Inciuded in Ref. Mo, 209
25 2 VALVE BG3DY, Check {included in Ref. No. 209
26 1 PIN, Coil {516 x 3/4) {Included in Ref. No. 20}
ar 1671301 1 CAM RING, Insert
28 1 DOWEL (378 x 1-3/4) {included in Ref, No., 43
20 1 SHAFT, Ceontrol {includad in Ref. No. 4)
30 1671300 1 SEAL, Oil
3 1671288 1 SHAFT, Dump Valve
3z 1671298 1 NUT, Gasket, Sub-Assy.
33 1671207 1 Q-RING
a4 1671286 2 SEAL, 04l
35 1671205 1 SHAFT, Input
36 1671234 2 BEARING, Ball (Input}
¥ 1671243 2 HING, Snap
28 827645 2 RiING, Retaining
a4 1671309 1 OUTPUT SHAFT, Sub-Assy.
40 1 KEY. Woodrutf (See Page 13, Fef. Mo, 14}
41 1671303 Z O-RING, Sub Assy.
42 1671304 2 TUBE FITTING, O-Ring
43 671589 1 MOTOR RACE
44 1671310 2 CAPSCREW, Socket Hd.
45 FEF1305 1 BODY
45 1671306 1 SPACER
a7 1671320 1 BODY, Sub-Assy. [[ncludes Ref, Nos. 24, 36,
a7, 38, 34, 43 & 45)
48 1671588 1 CAM RING, Sub-Assy, {Incl. Ref. Nos. 15 & 16}

*MNot Serviced Szparately.
**Ayaltable In 1685268 Replacemeni Seat Kit,
NOTE: Usa Slmplicily Mulll-Purpose Hydraulle/Transmission Ofl in hydro transmission.

a3



Dual Tall Wheals

plicity

Sim

B

MQOTE: Use standard hardware

toroue spec. chart unlass
otherwise noted,

ab



Mfg. No, 1691852

Dual Tail Whaels Simplicity
Rei. Part
MNo. - Ne. CHy. Descriptian
1 018454 1 FIMN, Catter
2 1960387 1 NUT, Castle
3 950181 G WASHER, 3/4" 1D, x 1" Q.0
4 18921176 3 CAPSCREW, Hex, 1/2-13 x 1-1/4
5 1216966 3 LOCKWASHER, Spring, 1/2
G 1712674 1 PLATE, Support
7 1710287 7 WASHER, 17 L.ON. x 1-1/2" O.D.
2 1705137 1 AXLE ASSY.
a 1673333 2 CAP, Plastic
10 1710286 4 BEARING
ik! 212808 2 FITTING, Grease
12 1676435 1 WASHER, 1/2" 1.0, x 1-144" Q.D.
13 19163950 1 HUT, Hex, 3/8-16
14 1916865 1 LDG_KWASHEH, 38
15 1712667 1 PIVOT SHAFT ASSY.
16 1316851 1 MUT, Hex, 1/2-13
17 1923938 1 CAPSCREW, Hex, 3/8-16 x 3-1/2
18 921133 1 FITTING, Grease
19 1912458 3 PN, Cotter
20 1711368 1 CASTER ASSY,
21 1711375 1 AXLE ASSY.
22 1705534 1 WHEEL & TIRE ASSY. {Ingl. Hef. Mos. 23 thru 271
23 1554080 1 TUBE
24 1712288 2 BEARING, Flanged
25 172353 1 VALVE STEM
26 175760 1 WHEEL ASSY,
27 1713048 1 TIRE

"NOTE: Simplicity Tire Sealant can be used to repalr tires in place of tubes. See
inalde frant cover ot this manual for part number.

a1



Si"mplinily 30 Gallon Catcher

“Eza
MOTE: Use standard hardware
torque spes, chart unlass
olherwvizse noted,
24

O A0
—
—

28



Mig. No. 1691853

30 Galion Catcher slmphnrlg
“
Red. Fart
Mo. No. Oty. Description
1 1670898 2 CLAMP, Hoze
2 1660867 1 HOSE. Blower, 41"
3 1918196 1 HAIRPIMN, Catter
q 1910531 g WASHER, #10
L) 1711852 1 SCREEM
& 1712874 i TUBE AS3Y., Adapter
T 1711783 1 BLADE, Mower
g 1712446 1 AlIR LIFT KIT, Mower Blade
o 1712879 1 BOOT ASSY., Discharge
10 1712844 1 ADAPTER BOOT
i1 1921332 1) CAPSCREW, Hax, 516-18 = 3/4
12 12717356 7 LOCKWASHER, Spring, 5/16
13 1917372 7 MNUT, Hex, 5/16-15
14 1316822 2 MNUT, Hex, 1/4-20
15 1916964 Z LOCKWASHER, 1/4
16 1921310 2 WASHER, Plain
i7 1923341 a CAPSCREW, Hex, 1/4-20 x 3/4
18 1712124 1 BUMPER ASSY.
19 1711937 1 STRAF
20 1921210 2 CAPSCGAEW, Hex, 3/8-16 x 374
21 1924940} 2 WASHER. Plain
22 1916965 2 LOCKWASHER, Spring, 3/8
23 1918350 1 MNUT, Hex, 3/8-16
24 1711939 1 HOOD ASSY.
25 1712123 1 FRAME ASSY., Mounting
26 1222694 2 MNUT, Hex, Fiber Lock, 3/8-16
a7 1324840 2 WASHER, Flain
28 1712122 1 TRAY AEEY. _
29 1919325 3 WASHER. Plain
30 iriEem 1 STRAP, Grass Caicher
Y 1711938 1 COMTAINER, 30 Gallon
32 1665872 1 STRAF, Tis
a3 170ETTE 1 R, Tube Support
34 1860204 1 NUT, Hex Whiz, 1/4-20
3D 18923341 2 CAPSCREW, Hex, 1/4-20 x 374
26 1817365 4 LOCKWASHER, Spring, #10
a7 1933896 4 MNUT, Hex, #10-24
33 1712280 1 WNDOW
39 1960592 12 SCREW, Fan Hd., #10-24 x 1/2
40 1712121 1 TOP FRAME ASSY.
LA 1673320 a RIVET, Pop
42 1210531 4 WASHER. Plam, Rivet
43 1860044 1 WASHER, Plain

2



Ermplrnﬂ’y 60 Gallon Catcher - Blower Housing Group

"2108

MOTE: Use standard hardwara
orque spec. chart unless
otherwise noted.

§0



Mlig. No. 1691854

60 Zalfon Catcher - Blower Housing Group

m

Simplicity

Rei. Part
MNo. No. CQity. Description
1 1673490 ] HOEE, Blowar Housing, 44"
2 1711953 1 HOSE, Blowar to Vae,, 33"
3 16739896 4 CLAMP, Hose, 6" Dla.
4 1918188 1 HAIRFIM, Cotter
= 1712874 1 TURBE, Adapter Azsy.
L2 1712245 1 IDLER SHAFT
T 1712247 i IDLER ARM ASSY,
a 1712879 2 DISCHARGE BOOT ASSY,
L2 1712894 1 ADAPTER, Boot
10 1711801 1 V-BELT
iy 157652 2 KEY, S0, 14 x1r4 x 1
12 1928691 =4 SETSCREW, Socket Hd ., 5/15-18 x 5/16
13 171114 1 FULLEY, Drive
14 1710005 2 BEARING, Nylon
15 1950027 3 WASHER, Plain
18 1818451 1 PIN, Cotter, 148 x 3/4
17 827008 1 CAPSCREW, 3/8-24 x 1
18 16168685 3 LOCKWASHER, Spring, 3/8
19 1921332 1 CAPSCREW, Hex, 5/16-18 x 3/4
20 1924940 3 WASHER, Plain
| 1710533 1 {DLER PLILLEY, Backside
22 1921971 3 CAPSCREW, Hex, 3/8-16 x 1-3/4
23 1916850 g NUT, Hex, 3/8-16
24 1710025 1 SFRING
25 129600049 2 WASHER, Flain
26 1710009 1 V-PULLEY, Dirive
27 1410287 2 WASHER, Plzin
28 1712245 1 SHAFT, Blower
29 221133 1 FITTING, Greaseg
an 1712240 1 FRAME, Hausing Assy.
1| 1710602 2 BEARING, Bali, 1"
32 1712244 1 SPACER
33 aea181 1 WASHER, Plain
3 1821333 4 CAPSCREW
a& 1819326 4 WASHER, Plain
a6 1917356 2] LOCKWASHER, Spring, 5/16
a7 1317372 ) NUT, Hex, 516-18
a8 1921332 4 CAPSCREW, Hex, 5/16-15 x 3/4
29 1712950 1 INLET, &
40 1960284 a8 NUT, Whiz Flange, 1/4-20
41 1712348 1 BLOWER
42 1700258 1 DECAL, Danger
43 1712948 1 BLOWER HOUSING
44 224624 i SETSCREW, 3/8-24 x 3/8
45 8221042 1 KEY, 3/15 x 3716 x 1-1/2

61

SAFETY DECAL

-

=i

ROTATING BLAD

SHUT OFF MOWER
AND TRACTOR
BEFORE SERVICING
DR CLEANING BLOWER
AND MDWER.

Ref. No. 42



s!ﬂlpll’ﬂlly . &0 Gailon Catcher - Frame & Bin Group

4l

HOTE: Uza standard hardwan:
torque spec. charl unless
olharwise noted.

62



Mfg. No. 1691854

60 Gallon Catcher - Frame & Bin Group

Simplicity

“

Rel. Part
No. Mo. Oty. Deszcripiion
1 1917366 a LOCKWASHER, Spring, 5416
2 1917372 g NUT, Hax, 5/15-18
3 1712267 1 HOOQO ASSY.
4 1712279 1 SCREEN
& 1533896 15 MUT, Hex, #10-24
& 1917365 13 LOCKWASHER, Plaln, #10
? 1310531 ¥ WASHER, Plain, #10
& 1960392 i SCREW, Pan Head, #10-24 x 1/2
g 1712274 T SCHEEN FRAME ASSY,
10 1112280 2 WINDOW
1 1705304 1 CONTAINER SUFPPORT ASSY.
12 1960286 2 CAPECREW, Hex, 1/2-13 x 3-1/2
13 1924361 4 WASHER, Plain
id 1316966 2 LOCKWASHER, Spring,
15 1816951 2 NUT, Hex, 1/2-13
16 1921335 & CARRIAGE BEOLT, 5/16-18 x 1
17 1919326 10 WASHER, Plain
18 1705311 2 BRACE, Support
18 1711938 2 30 GALLON CONTANER
20 1711937 1 S5TRaAP
1 1821332 3 CAPSCHEW, Hex, 5/16-18 x 3/4
22 1712261 1 HOOD FRAME ASSY,
23 1673320 7 RIVET, Pop
24 1910537 4 WASHER, Plain

&3



Simplicity

Double Chain Reduction Group

211e

%, LRI

MNOTE: Use standard hardware
lorque spec, chart unfess
otherwise rated, *AR = Az Required

64



Mig. No. 1691864

Double Chain Reduction Group SImphnrlg
m

Heaf. Pan
Ha. Ne. Qty. Dascriplion
1 1933685 2 CAPSCREW, Hex, 3/8-16 x 2-1/2
2 1916850 4 MUT, Hex, 3/8-171
3 1924940 2 WASHER, 1.3/32" 1.0, x 7/8" O.0O,
4 1712038 4 BEARIMNG, Ball
5 1860009 2 WASHER, 13/32" LD_ x 1-1/4" Q..
B 1916985 G LOCKWASHER, 3/8
7 927008 2 CAPSCREW, 3/8-24 x 1
8 1712742 1 HOUSING, Jackshaft, B.H.
g 1792067 2 SPACER
10 1710650 4 WASHER, 49/64" 1.0 x 1-1/4" Q.D,
11 1712747 2 JACKSHAFT ASSY.
12 17127450 2 CHAIN, 40 Pitch
13 1712751 2 CHAIN, 82 Fitch
14 1712733 1 AXLE FLATE AS3Y., LH.
15 913454 2 COTTER PIN
16 18194349 4 HWLUT, Hex Lock, 3/8-16
17 1712743 1 HOWUSING, Jackshaift, L.H.
18 1920415 4 CAPSCREW, Hex, 3/8-16 x 1-1/4
13 1920594 a CAPSCREW, Hax, 7/16-20x 2
20 19718189 B LOCKWASHER
21 1223125 8 WASHER, 15/32° 1.D. x 35/64" Q.0
2z 1712732 i AXLE PLATE ASSY., R.H.
23 1712764 4 WASHER, 1-1/8" 1.0, x 1-3/4" OO0
24 tri02ar G WASHER, 1" |.D. x 1-1/2" C.D.
25 960181 q WASHER, 3/4" 1.D, x 1-15/18" O.0.
26 1918267 & WASHER, 15/32" 1.0, x 15/28" Q.0

69



Hardware ldentification & Torque Specifications

Common Hardware Types . N
Torque Specification Chart
Hex Head Capscrew @ Washer FOR STANDARD MAGH!NE HARDWARE (Tolerance + 20%)
@ Lockwasher Hardwara @ @
; Grade -
CE’ =gs Solt SAE Bradls 2 SAE Gradg 5 SAE Grade 8
) Hex Nt _
Size: Df felhs fndbs inflbs
H 13 h Nm, 51 Nm. .
Standard Hardware Sizing anfwate | s | Nm. | b Nm- p s | e
When a washer or nut is identified ag 1/2%, this is the 8-32 19 2.1 50 3.4 1 4.6
Nominaf size, meaning the inside diameteris 1/2 inch; #a | 536 20( 23 a a5 43| 48
second number is present it reprasent the threads perinch | 10-24 & 84 43| 48 6 6.8
When bolt or capscrew is identified as 1/2 - 16 x 2", this 1?4-322[! g.;. gg 4: 133 16'2 1;;
means the Momminal size, or body diameteris 1/2 inch; the ; : :
second number represents the threads perinch (16 in this 1/4-23 74 8.6 10 136 14 18.0
example, and the final number (s the bod)y length of the H16-18 11| 150 17| 233 25| 30
bolt or screw {in this example 2 inches long). 5M16-24 12 16.3 19 238 27 34.0
The guides and rufer furnished below are designed ta 3E-16 20| 2r.2 3| 408 45 61.2
fielp you select the appropriate hardware and ioofs. dfE-24 23| 313 | 46 ol 68.0
7HE-14 30 40.8 &0 684 Fi 952
A TA16-20 30 476 bh 43 30 108.8
F N I..lt, 1/2” if2-13 80 | B8O 75| 10240 110 | 14956
- inside 1/2-20 53 | V4B an | 1224 120 | 1632
'—_?ﬁ: Diamater 8f16-12 B3 | 854 110 | 1408 160 | 20
) B/16-18 75| 1020 120 | 163.2 170 | 2312
- 5/8-11 o0 | 1224 | 150 | 2040 | 220 | 2992
- b/8-18 100 | 136 180 | 2448 240 | 326.4
- 3/4-10 168 | 217.6 260 | 3536 386 | 5250
- L_ 3/4-16 180 | 2448 300 ] 408.0 420 | 5712
R i 715-9 140 | 1804 400 | 5440 GO0 | Bi6.0
— % Screw, 1/2x 2 71814 155 | 2108 | 240) 5984 | 66D | 2978
— i-8 220 | 2992 68D | TO4.5 g00 | 12440
™ Eody i-12 240 | 3264 | ©4D| §70.4 | 1,000 | 1,360.0
™ Diameter
— & NOTES
. Body 1, These torque values ara to ba used for all hardware
R Length exciuding: locknuts, self-tapping screws, thread forming
| 5.3 screws, sheet metal serews and socket head setscrews.
- 2. Recommended sealing torgue values for locknorts:
— a. for prevailing torque locknuts - use 65% of gade 5
tomues.
—% b. forilange whiziock nuls and screws - use 135% of
- X grade 5 tonques.
B 3. Unless othenvize nofed on assembly drawings, all torqua
— values mitst meet this spacitication.
—

Wrench & Fastener Size Guide

@ @&

14" Bolt or Nut &M€e" Boll or Hut /8" Bolt ar Nut 75" Bolt or Nut 1/2" Bolt or Nut
Wrench—7/16" Wreneh—1/2" Wrench—4M1 6" Wreneh (Bolty—5f8" Wrench—34"
Wrench (Wu)—11A6"







Simplicily
MANLUFACSTURING, ING.
200 M Spring Shreet / PO Box 8897

- & Copyright 1820 Simplcty Manyufactaring, Joe.
Fort Washington, WL 53074-0397 USA All Righls Rasaneed. Pantad In USA




